COUNCIL BLUFFS WATER WORKS

Safe Drinking Water Is Our Business




MISSION STATEMENT:

THE COUNCIL, BLUFFS WATER WORKS IS COMMITTED TO
PROVIDNG THE BEST POSSIBLE SERVICE WHILE SUPPLYING
ADEQUATE QUANTITIES OF HIGH QUALITY TAP WATER TO
MEET ALL THE DOMESTIC, INDUSTRIAL, AND FIRE
PROTECTION NEEDS OF OUR CUSTOMERS AND COMMUNITY.




CHAIRMAN’S REPORT

In 2006, the Board of Trustees initiated a capital investment program that will result in the completion
of several major projects. The projects identified will strengthen and improve the overall reliability of
the water system and improve customer service.

The new Valley View Pump Station and transmission water main near Valley View Reservoir went into
[...]
prepare us and other Public Water Supplies for two new rules that will go into effect in 2007. The new rules
are the Stage 2 Disinfection By-Product Rule and the Long Term 2 Surface Water Treatment Rule.

All our water tests meet or exceeded water quality standards set by the lowa Department of Natural
Resources and Environmental Protection Agency.

DISTRIBUTION DEPARTMENT

The Distribution Department's main replacement efforts this year were in support of city street and sewer
replacement projects. Department personnel repaired approximately 2,162 square yards of PCC paving with
an additional 1,357 square yards of paving done by a contractor. Asphalt overlay was installed by agreement
with the Public Works Department.

This year the department:

Made 306 small taps

Checked 219 service leaks

Turned on/off 202 services

Repaired 49 stops and 146 curb boxes

Replaced 20 services from main to stop box

97 services were connected by contractors

Disconnected 78 services at the main and 33 at the curb stop

Answered 5,111 requests for service line or main location

Turned 91 large valves, rebuilt 20, repaired 24, replaced 13 and installed 176 new valves
Repaired 48 main leaks

Repaired 19 valve boxes

Made 20 large taps (4 inches and above)

Moved 2 water mains

Observed installation of 37,149 feet of new mains installed by contractors and Water Works
personnel

Mains installed by Water Works were:

193 feet of 6-inch main
388 feet of 8-inch main




Mains installed by Contractors were:

69 feet of 6-inch main

11,396 feet of 8-inch main
1,415 feet of 10-inch main
14,943 feet of 12-inch main
8,903 feet of 16-inch main

Removed 12 fire hydrants from service which were obsolete, damaged or for main replacement
Checked 2,167 hydrants

Repaired 173 hydrants

Installed 64 hydrants for new mains

Installed 1 hydrant for Fire Department

Flushed 393 hydrants

Scooped snow from 60 hydrants

Checked 92 fire hydrants for ice and thawed 3

Street repair required 2,103 square yards of asphalt and 14.6 tons of cold mix was used as temporary
surfacing.

MAINTENANCE DEPARTMENT

The Maintenance Department completed another year of service for the company and the citizens of the
community. All rotating equipment was maintained as well as all grounds and facilities. The automotive
fleet, consisting of over thirty (30) vehicles, was maintained.

The Maintenance Department personnel oversees the daily operation of the Storeroom and Warehouse.
Responsibilities include material purchasing, storage, and distribution.

In 2006, our company hosted the State of lowa American Water Works Association (AWWA) annual
meeting. Maintenance personnel worked extra hours doing in-house cleaning, painting, and grounds work
within the facility. The entire interior of the Intake Building was painted, including pumps, crane rails,
piping, and conduits.

This was an opportune time in which the main office building also received a face lift. A new bronze
urethane paint was applied to the building’s exterior, and for the landscaping, the Council Bluffs Water
Works contracted Sherbondy’s to plant twelve (12) shade trees and over fifty (50) miscellaneous roses and
flowers.

The second stage clarifier and flocculator concrete decks were repaired, and a protective paint coating was
applied. Hand railings were also painted. The previously stated preventative maintenance projects extend
machinery and structures life spans as well as improving cosmetic appearances simultaneously.

A major project involved replacing Traveling Screen #2 inside the Intake Building. The purpose of the
screens are to remove sticks and debris from entering the sump chamber of the Low Service Pumps. The
new Traveling Screen weighed over 16,000 Ibs. and had the following physical dimensions: 10’ long x 6'
wide x 45" high. Maintenance personnel performed all preparatory mechanical and electrical work.

The new Valley View Pump Station was installed in 2006. As our community grows, increased water
distribution and storage has to grow simultaneously. The new pump station is beneficial in two ways. It
services future water needs in the Southeast area of Council Bluffs, lowa and will be a much needed




backup to the Glen Avenue Pump Station’s water distribution grid.

The automotive fleet was upgraded with the replacement of three (3) new units. (CBWW #3, #13, and
#30). One Service Truck for the Meter Department, one Pick-up truck, and one front end loader/backhoe,
for the Distribution Department.

In summary, 2006 was a very successful year for maintenance personnel. They are responsible for the
daily operation of all rotating equipment and maintaining over 100 acres with respective buildings and
structures.

CUSTOMER SERVICE/METER DEPARTMENT

The Customer Service/Meter Department took 116,961 meter readings, mailed 132,041 bills, and sent 33,206
reminders and 16,394 shut-off notices to customers. There were 12,060 automatic bank payments. There
were 1,824 credit card payments. 14,857 shut-off notices were paid before the shut-off date or credit
arrangements made with the Credit Manager. 3,075 were paid on the day of shut-off and 1,537 services were
discontinued for non-payment. 23 services were discontinued for returned checks. 3,862 service contracts
were processed to transfer, reinstate or add new customers to the system. We gained 270 new customers.
16,457 meter service orders were written for final readings, high bills, dead meters, or to install new meters
and 952 meters were installed or replaced.

Method of Water/Sewer Bill Payment
140000 -

o 120000 % KK

= 100000 . —o— Mail

'S 80000 —— ¢ | = Office

S 60000 — . Stores

E 40000 —¢ Auto Debit

< 20000 ——n\n\‘_"__"—_"\I—! w— = | —o— Credit Cards
0ty e e ,~o_, —«—Total
LTSS

GENERAL INFORMATION

.The Council Bluffs Water Works has 20,985 active service accounts: 1,657 are commercial or industrial,
19,328 are residential.




Our ten largest water customers are:

2006 Rank 2005 Rank

1. Con Agra Frozen Foods 1

2. Griffin Pipe Products 3
3. Bunge Corporation 2

4. Mid American Energy Co. 4

5. Tyson Foods (formally lowa Beef Packers (IBP) 5

6. Plumrose USA, Inc. 6

7. Ameristar 9

8. Regional Water 7

9. lowa Western Community College 8

10. Dallas Johnson Green House 10

The Council Bluffs Water Works has 290.48 miles of water mains consisting of:

1-inch main 3,330 feet
1 % inch main 310 feet
2-inch main 1,457 feet
4-inch main 53,708 feet
6-inch main 617,439 feet
8-inch main 299,826 feet
10-inch main 147,481 feet
12-inch main 206,112 feet
16-inch main 158,803 feet
20-inch main 7.723  feet
24-inch main 24,327 feet
30-inch main 4216 feet
36-inch main 8,995 feet

Number of Hydrants: 2,794

Number of Valves: 8,372




2006 CAPITAL IMPROVEMENTS
TOTAL $4,493,000

$176,000

l

17 o
o

|

$2,315,000

$941,500

O Building & Structures
E Furniture & Fixtures
OTools & Equipment
ODistribution System
OMeters

Automotive
Equipment

CAPITAL IMPROVEMENTS
(By Fiscal Year)

$4,100,000 -
$3,600,000 -
$3,100,000 -
$2,600,000 -
$2,100,000 -
$1,600,000 -
$1,100,000 -
$600,000 -
$100,000 -

90- 91- 92- 94 95 9 97 98 99 00 01 02
91 92 93

Fiscal Year

03

04 05 06

(92-93 is an 18-month period)




HISTORY

Construction of the Council Bluffs Water System began in 1881 by the American Construction Company of
New York City, which had been granted a 25 year franchise by the City of Council Bluffs. Under the
franchise, the American Construction Company was to construct and operate a water system. The system
constructed was very inferior, and during the life of the franchise, practically no improvements or extensions
were made. As a result, along with the poor service rendered by the water company, the renewal of the
franchise was rejected by the voters in 1906. In 1911, the City acquired the water system through
condemnation proceedings at a cost of $510,000. On June 1, 1911, the control of the Council Bluffs Water
Works came under the Board of Water Works Trustees, which had been appointed by the Mayor. Their first
task was to reconstruct or replace practically the entire system. The utility remains under the control of a five
member Board of Trustees, appointed by the Mayor on alternate terms of six years each. Many physical
changes have occurred within the water system itself. The system in 1911 consisted of obtaining water from
the Missouri River near North 37" Street, settling in large reservoirs, disinfecting, and pumping,.
Disinfection was begun in 1910 which eliminated illness and deaths from typhoid. In 1952, a conventional
lime softening water treatment plant was constructed at North 25" Street. The Administration Building was
relocated to North 25" Street in 1974. In the ensuing thirty years many other improvements have been made
including the construction of the 2,000,000 gallon Valley View Reservoir, a Distribution/Meter Department
Office and Warehouse Complex, a 1,500,000 gallon Clearwell, a modern Chlorine Handling Facility, 3
Elevated Storage Tanks and two Pump Station.

GENERAL DESCRIPTION OF SYSTEM OPERATIONS

The water systems main source of water is the Missouri River. Four low service pumps are located at the
intake pump station. #1 pump is rated at 12.5 million gallons per day (MGD) and is a dual drive pump
(electric or gas engine) #2 pump is rated at 5.5 MGD. #3 pump is a variable speed with a maximum capacity
of 9.0 MGD. #4 pump is also variable speed with a maximum capacity of 12.5 MGD. Any single pump can
be run from a standby generator if commercial power fails.

The secondary source of water is the Missouri River Alluvium. Two wells at a depth of 150 feet have a
capacity of 4.5 MGD each.

Traveling screens at the Intake Pump Station remove large debris before it is pumped to twin preliminary
settling basins where the sand and heavy silt settle out. Polyelectrolytes are added when necessary to
enhance the settling process. Well water is blended with the cold river water in the winter to minimize icing
problems within the basins. Water then flows by gravity through the remaining treatment steps.

There are two independent treatment trains at the purification plant. Typically, the plant operates in a split
treatment mode where lime is added to approximately 70% of the water to elevate the pH sufficiently to
precipitate magnesium and calcium ions. This softened water is blended with un-softened water as needed to
adjust the pH and hardness of the water. Soda Ash and Ferric Sulfate are added as required to complete the
coagulation and softening process. A series of mixers and flocculators ensure a complete chemical reaction
prior to the clarification basins. Solids are recycled to the mixers as a catalyst for the chemical reactions.

Water then flows to 8 gravity multi-media filters. Each filter has a rated capacity of 3.0 MGD. The filters
remove any remaining particles. The filters have a granular activated carbon cap that remove dissolved
organic compounds and tasted and odor causing compounds by adsorption.

Chlorine is added as a disinfectant before and after the filters. Fluoride is added as a prophylaxis. The water
then flows through two 1.5 million gallon baffled clearwells to ensure inactivation of microorganisms.
Ammonia is then added to convert the chlorine to chloramines to stabilize the chlorine residual and control
disinfection by-products.




There are four high service pumps that deliver water to the City. Two of the pumps have a capacity of 10
MGD, one is 7.5 MGD and the smallest is 6 MGD. Pumps can be run in any combination to meet demand.
Typical plant discharge pressure is 90 — 100 pounds per square inch.

A 500 kW and 100 kW generators provide emergency back up power to the plant in case of commercial
power failure.

The distribution system has three pressure zones. The first zone is the flat (western and southern) sections of
the city and is served by three 2 million gallon reservoirs. Two of the reservoirs are located downtown and
one is located in the southeastern part of the city.

Four booster pump stations and 4 elevated storage tanks with a combined capacity of 1.2 million gallons
serve the second pressure zone (bluffs). Lincoln Pump Station has three pumps rated at 600, 750 and 750
gallons per minute (gpm), one is dual drive (electric or gas). Lincoln Pump Station delivers water to the
northern section of the City and pumps to a 500,000 gallon elevated tank at Buena Vista Circle and a 200,000
gallon elevated tank at Simms Avenue. Glen Pump Station has three pumps rated at 1500, 800 and 2500
gpm, the largest being a dual drive. This booster pump station delivers to the eastern section of the city and
pumps to a 200,000 gallon elevated tank at Memorial Park and a 300,000 gallon tank on Greenview Drive.
The Valley View Pump Station has two pumps rated at 750 gpm and 1500 gpm. A gas fired generator
provides emergency backup power. This new pump station supports the rapidly growing eastern sections of
the city. Oak Street Pump Station has three pumps rated at 400, 700 and 700 gpm, one is a dual drive. This
pump station supports both the northern and eastern sections of the bluffs.

A third pressure zone of the distribution system serves the eastern portions of the system. The Airport/Bent
Tree pump station has three variable speed pumps each with a maximum capacity of 600 gallons per minute
and pump to a 400,000 gallon elevated tank on Highway 6. A gas fired generator provides emergency back
up power.

A Supervisory Control and Data Acquisition System monitors all pump station and tank operation from the
Water Treatment Plant located on North 25" Street,




FINANCIAL STATEMENTS




COUNCIL BLUFFS CITY WATER WORKS
FINANCIAL STATEMENTS AND SCHEDULE
DECEMBER 31, 2006 and 2005

{With Independent Auditors’ Report Thereon)




CONTENTS

INDEPENDENT AUDITOR'S REPORT ON THE
FINANCIAL STATEMENTS

MANAGEMENT'S DISCUSSION AND ANALYSIS
FINANCIAL STATEMENTS

Balance sheets

Statements of revenues and expenses
Statements of fund equity

Statements of cash flaws
Notes to financial statements

REQUIRED SUPPLEMENTARY INFORMATION
Comparison of cash basis — actual with cash basis — budgat

Budgetary compatison of revenues, expendituras, and
changes in balances (GAAP Basis)

Page

1-4

-

h o~ Wt

16




M Hamilion Associates, PC.

Certified Public Acconmtanis

INDEPENDENT AUDITOR'S REPORT

The Board of Trustees
Council Bluffs City Water Works
Council Bluffs, lowa

We have audited the accompanying balance sheets of the Council Bluffs City Water Works, Council
Bluffs, lowa (Water Works) as of December 31, 2008 and 2005, and the related statements of revenues
and expenses, fund equity and cash flows for the years then ended. These financial statements are the
responsibility of the Water Works' management. Our responsibility Is to express an opinion on these
financizal statements based on our audits.

We conducted our audits in accerdance with auditing standards generally accepted in the United States
of America, Chapter 11 of the "Code of lowa" and “Governmental Auditing Standards” issued by the
Comptroller General of the United States. Those standards require that we plan and perfarm the audit to
obtain reasonable assurance about whether the financial statements are free of material misstatement.
An audit includes examining, on a test basis, evidence supporting the amounts and disclosures in the
financial statements. An audit also includes assessing the accounting principles used and significant
estimates made by management, as well as evaluating the overall financial statement presentation. We
believe that our audits provide a reasonable basis for our opinion.

In our opinion, the financial statements referred to above present fairly, In all material respects, the
financial position of the Council Bluffs City Water Works as of December 31, 2006 and 2005, and the
results of its operations and its cash flows for the years then ended in conformity with accounting
principles generally accepted in the United States of America.

In accordance with "Government Auditing Standards”, we have also issued a report dated April 12, 2007